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Received: 05/23/2001 Completed: 06/14/2001 Letter: O rb P.O.: 508-00150 Test Report: 2-34994-0-

Client’s Style: 2721 Streetwise.  Fiber Content: 100% Polyester. Width: 66. Finish: 02 (water)
Identification

Tested For: Rendered by Manufacturer and Released to: Key Test: ASTM E 84       715  
Acoustical Surfaces, Inc.
123 Columbia Court North, Suite 201 Tel: 1-800-527-6253
Chaska, MN 55318 Fax: 1-952-448-2613

CODE: 7506506005501-4

TEST PERFORMED: ASTM E 84 – Standard Test Method for Surface Burning Characteristics of Building Materials. *

APPROXIMATE THICKNESS OF SPECIMEN (as measured by Govmark): 0.028"

PRODUCT CATEGORY: [ x ]  Textile Product: [   ]  Non Textile Product

* Note: Textile wallcoverings classified by this procedure are limited to use in sprinklered areas in certain public occupancies. If textile wallcoverings
are used in non-sprinklered areas, a room/corner fire test is mandated.

SPECIMEN CONDITIONING: The item tested was placed in a conditioned atmosphere of 73.4°F ± 5°F, and 50% ± 5% RH until equilibrium was reached.

SPECIMEN MOUNTING:
[   ] Adhered: The test specimen was bonded to three 1/4" GRC (Glass Reinforced Concrete) boards (a cement asbestos substitute) to form a test specimen the face of
which was 20" x 24'.

[ x ] Unadhered: The 20" x 24' specimen was not adhered to any substrate. Instead, it was laid over a 2" hexagonal wire mesh screen and 1/4" rods.

RESULTS:

Flame Spread Index Smoke Developed

10 95

CODE CLASSIFICATION SYSTEM: Flame Spread Index Smoke Developed

Class I or A 0  – 25 450 or Less
Class II or B 26 – 75 450 or Less
Class III or C 76 – 200 450 or Less

CONCLUSION: Based on the above Results and Code Classification System the item tested is assigned a:
[  x  ] Class I or A rating: [     ] Class II or B rating: [     ] Class III or C rating.

REMARKS: None.

DATA SUMMARY:
Title to Ignition: 0.08 minutes
Maximum Flame Spread “Distance”: 2.28 feet
Maximum Flame Spread “Time”: 0.50 minutes

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified by ASTM E 84.
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THE GOVMARK ORGANIZATION, INC.
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